19154 PARTS LIST 1 | 1/4°-20 NUT
VUOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 | 3 1/2° X 3 HUMP HOSE 2 | 1/72° NPT STRAIGHT FITTINGS
PART NMO.. 19154 1 | VOLANT FILTER BOX LID 3 | 1/4-20 BOLTS 4 | 1/4"-20 TRUSS HEAD SCREWS
1 | vOLANT AIR DUCT 2 | 3/8* BOLTS 4 | 174" RUBBER WASHERS
INSTALLATION INSTRUCTIONS 1 | VOLANT FILTER BOX ADAPTER | 4 | 1/4 WASHERS 2 | STAINLESS STEEL SCREWS
WWW.VOLANT.COM 1 | RAM FILTER W/CLAMP 2 | 3/8” wASHERS 1 | MAF SENSOR GASKET
TECH SUPPIORT: (909) 481-3888 4 | #056 CLAMPS 3 | 174" LOCK WASHERS 1 | VOLANT BRACKET
1| 3 1/2° x 3% SLEEVE 2 | 378" LOCK WASHERS 1 | VOLANT WATER RESERVOIR
THROTTLE . NOTE: REMOVE AND REUSE
#056 BODY , L7470 BOLT EXISTING RADIATOR CAP
cLap ——O 174" LOCK WASHERS VOLANT WATER AND PREEXISING STOCK
1/4* WASHER RESERVIOIR || MOUNTING BOLTS.
3 1/2* X 3* VOLANT BRACKET .
SLEEVE 1/4* WASHER
4056 174* NUT
CcLaMp [—— 1o
y ——4
RECONNECT T —
TP VIEW OVERFLOW HOSE Ol =
VOLANT FILTER BOX N il
= @ 3/8* WASHERS
O O _P v
VIOLANT | & (@ 3/8°* LOCK WASHERS
AIR DUCT Lo @> 3/8° BOLTS
_ RESERVOIR BRACKET
VOLANT BRACKET
MAF SENSOR — 6 5 3/8" WASHER
p— 3/8* LOCK WASHER
GASKET 3/8" BOLT
FACTORY
MAF SENSOR
= I
@ STAINLESS [ |
STEEL SCREWS 01—1 i
FILTER
BOX LID
#056 #056
CLAMP  CLAMP HM 2 e
3 12 X _..Hn\m_._”._wzmnx! (4> 1/4°-20 TRUSS HEAD SCREWS
ADAPTER (4) 174" RUBBER WASHERS

e

(2> 174" WASHERS
(2> 1/4* LOCK WASHERS
(@) 1/74"-20 BOLTS

(2> 172" NPT STRAIGHT FITTINGS

FILTER BOX LID

SIDE VIEW




